MO-6900G
1. MISCELLANEQUS COVER COMPONENTS (1)
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1. MISCELLANEQUS COVER COMPONENTS (1)
No note Parts No. DESCRIPTION | Qty
K 04 | 131-04104 CLOTH WASTE COVER )
i 2 02 | 131-05507 CLOTH WASTE COVER 1
3 131-02405 | CROTH WASTE COVER STOPPER 1
4 55-2030520-SL SCREW 9/64-40 L=5 _ 1
5 NS-6080310-SN HUT_8/64-40 - e —_ 1
[ $5-3080616-SP SCREW 9/64-40 L=6 e . 2
7 132-00704 FEEO MECHAMISMGOVER_ . e 1.
8 o 1132-00803 R FEED MECHANISM COVER GASKET _ e A
] SM-4040855-5P SCREW 4

St-1040801-SC
123-70201
55-4120615-5P
131-03809
$5-4081015-SP

SCREWMAXOTL=8 ..o
GLOTH BASE SIDE GOVER(OVER)
SOREW 3/16-28 =6

CLOTH BASE GOVER
SCREW 9/64-40 £=10

13100904 1OCPER COVER _

131-00805
5M-4041055-5P
_F131-01209
13101407
$8-7096530-8P

LOOPER COVER BRAGKET
SCREWM4L=10
A _JLOOPER COVER SPRING  ___

" LOOPER COVER PRESSER PLAT
SCREW 9/64-40 L= 45

13101001 LOOPER GOVER GUIDE PLATE

$5-7030610-SP SCREWS/64-40 L=6

IR (P FE TS

S5-8110410-TP { SCREW 11/64-40 L= 3.5

S8-8110410-TP | SCREW 11/64-401= 3.5

131-01506 | GLOTH WASTE COVER , LEFT

131-01605 | CLOTH WASTE COVER . LEFT

$5-7119510-5P i SCREW11/64-40 =5

131-01704 CLOTH BASE SWITCH-TYPE STOPPER

SS-711010-8P SCREW11/64-40 L=7

13108308 LOOPER GOVER PRESSER SPRING

SM-4040855-SP : SGREW Md L=6

|

131-01803 : CROTH BASE SUPPORT PLATE

55-7041410-SP SCREW 9/64-40 L=135

13103650 CLOTH BASE CMPL.

| | i (ot | [ e e
=3

131-02058 CLOTH BASE ASM.

131-019G2 CLOTH BASE ECCENTRIC BUSHING (1)
WZ-0420350-KP DISC SPRING [4)]
131-72903 CLOTH BASE HINGE SHAFT COLLAR (1)
SM-8040302-TP SETSCREW (1)

ATIENTION SEAL

DJUSTING HOLE GOVEF SR
__ . ADJUSTING HOLE COVER GASKET ___ _
SCREW

| GM-3002000-01_

‘SM-4040855-5P

131-04302 CLOTH BASE COVER RUBBER PLUG

131-02207 : CLOTH BASE SWITGH-TYPE SPRING

N5-6110420-SP s NUT 11/64-40

55-6111440-5P SCREW 11/64-40 L=140

132-40007 LOOPER GOVER HINGE SHAFT A

_{132-40106 LOOPER COVER HINGE SHAFT 8

“LOOPER GOVER HINGE SHAFT G _

" CLOTH BASE SIDE GOVER (INTER) __
| GLOTH WASTE GOVER

01..FOR MO-6904G.MO—6914G / 02..FOR MO-G916G / 03..SELECTIVE PARTS / 04.FOR MO-§904G / 05.FOR MO-6914G /
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MO-6900G
2. MISCELLANEOUS COVER COMPONENTS (2)
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MO-6300G
2. MISCELLANEOUS GOVER COMPONENTS (2)

Parts No.

DESCRIPTION

GM-3002000-A1

Ss-4151215-5P

SCREW 15/64-28 L=12

132-00208 SIDE GOVER - 1
132-00308 SIDE GOVER GASKET 1
5M~4040855-5P SCREW - — A
SM-1040801-SC SCREW M4X0.7 L=8 - . 1
132-09407 UPPER COVER e L
132-00605  UPPER COVER GASKET _ . _ o 1
SM-4051255-5P SCREW M5 L=12. I . 5
229-24708 .. _LOIL SIGHT WINDOW e —- PR U SO
131-70006 o ..___|RUBBERRING _ I 1
1304500 . QILDRANSCREW e e S L
131-r0208 _ | RUBBER RING _ 1
13241009 . . GOOLING FAN PLATE - o s )]
SM-1040801-56 ~ SCREW M4X0.7 L=8 _ S T L
SM-4040855-SP SCREW i z
132-01454 BELT COVER ASM.
132-01405 BELT COVER

SKIIZ001-5E

TTA-Z050805-R0

WOOD SCREW D41 L=20__
RUBBERPLUG
{RUBBER PLUG

||.§31-02553 Oll. RESERVOIR ASM.
13102504 QIL RESERVOIR
131-70105 RUBBER RING
131-71004 : DRAIN SCREW
131-02603 ; Ol RESERVOIR GASKET 1
131-03908 | SCREW STUD 4__ |
WP-0751576-50 T WASHER 7.5X19X1.5 4
WS-0822010-KP | SPRING WASHER 8.2X15X2 4
NS-6680410-5P : NUT9/32-28 4
132-01108 SAFETY PLATE BRACKETY 1
131-04807 SAFETY PLATE BRACKET COLLAR 1
WZ-0850302-K0 WAVED WASHER 8.5X12.5X0.3 1
$8-5110710-5P SCREW11/64-40 L =7 1
132-01306 SAFETY PLATE 1
132-01207 SAFETY PLATE 1
§5-7080611-SL SCREW 9/64-40 L=6.1 2
132-04003 SAFETY PLATE BUSH 1
CM-3002001-81 SAFETY LABEL 12 1
229-01305 GROUND MARK 1
131-02900 THREAD GUIDE. LARGE 2
107-53309 WINDOW PLATE RUBBER PLUG i 1
2

131-60700 { BELT COVER (8) .
400-37352 BELT COVER G
400-40065 VIBRATION PROQF RUBBER

| om-go01001-01

WEEE MARK LABEL S

01..FOR MO-6904G MO-6914G / 02..FOR MO—6916G / 03.ACCESSORIES PARTS(FOR JEJUS) / 04.VARIOUS NOS. FOR DESTINATIONS / 05.FORJE /




3. CRANKSHAFT COMPONENTS

MO-6900G
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3. CRANKSHAFT COMPONENTS

Parts No. DESCRIPTION

1 -.132-05554  GRANKSHAFT ASM. : . : o

2 132-05505 CRANKSHAFT _An

3 $5-5080212-TP SCREW 1/8-44 1=2 - )

4 12002606 HANDWHEELA ] ) ]

5 | 55-8151150-TP SCGREW 15/64-28 L=10.5 i z

B "] 121-07800 o
7 SM-4050855-57

| SCREW 11/64-40 L=18
_|55-es81810-TP | BOREW 9/32-28 L=18
WP-0761016-5F_ I wasten

13170303 o
WZo2B0HO0KH

" 131-08600
| 40022239

RUBBER BING

WAVED WASHER 26.4%3
CRANKSHAFT BALL BE

. | O ADJUSTING BAR
[y} B1215-804-000 : BALL BEARING D
02 5B-1100003-00 BALL BEARING
01 131-08006 CRANKSHAFT BUSHING D
02 131-08105 CRANKSHAFT BUSHING D
12108403 CRANKSHAFT BUSHING D GASKET
SM-4040855-5P SCREW
131-08303 : BEARING HOLDING PLATE
123-72603 CONNECTING ROD
S5-71111810-TP SCREW 11/64-40 L=18
123-750581 UPPER LCOPER ARM ASM.
55-1111810-TP SCREW 11/64-40 L=18
§5-71111410-TP - SCREW11/64-40 L=14
SM-6061202-TP SCREW M6 L=12
01 123-75150 LOWER LOCPER ARM A ASM,
SS-1111810-TP SCREW 11/64-40 L=18
S55-7111410-TP SCREW11/64-4C L=14
SM-6061202-TP SCREW MB L=12
02 123-75259 LOWER LOOPER ARM B ASM.
§5-7111810-TP SCREW 11/84~-4D L=18 .
, ssiftaeTe 14 e
J08 aterol o GHANDWHEEL
- 121-32155 - KNIFE DRIVING RGD ASM.
SS-T111310-TP SCREW 11/64-40 L=18
55-7110840-5P SCREW 11/64-401=7.8 1
55-7110840-5P SCREW 11/64-40 1 =78 1
400-17714 BALANCER : 1
OIL WICK 1

01.FOR MO-6304G.MO—-6814G / 02..FOR MO-6916G / 03..FOR MO-6904G.MO-6916G / 04..FOR MO-6914G(FOR BALL HOLDER ASM.ORDER FOR SET ONLY CAN BE ACCEPTED.) /



MO-6900G
4, NEEDLE DRIVING SHAFT COMPONENTS
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MQ-6800G
4. NEEDLE DRIVING SHAFT COMPONENTS

Parts No.

DESCRIPTI

1 131-10556 FEED FORKED GRANK ASM, 1]
? 131--10507 NEEDLE DRIVING BRANCH GCRANK 5%}
3 SM-6061402-TP SCREW MB L=14 [4))]
4 131-10606 NEEOLE DRIVING SHAFT
5 B 122-80301 BUSHING. REAR
L _1132-07956 NEEDLE DRIVING ARM ASM,
7 132-07907 NEEOLE DRIVING ARM
8 | SM-60R1402-TP
9 o1 i 132-09101
10 01 1132-09200
13209309 _
1 132-08408
13208507
.1 132-00606 —_ i NEEDLE DRIVING PIN
131-10002 BUSHING REAR
132-10158
_ | 132-10109
[ 132-07700

132-07600

132-07808 : BUSHING CAP SCREW _
EA-9500B01-00 GABLE BAND

123-04309 NEEDLE CLAMP HOLDER
S5-6080720-SP SCREW 1/8-44 L=7

312-03201 NEEDLE THREAD PRESSER GUIDE
MDO-50051800 DOX5 S #18S

400-14730 NEEDLE THREAD PRESSER SPRING
31203300 NEEDLE THREAD PRESSER PLATE
132-08806 NEEOLE THREAD GUIDE

132-08905 THREAD GUIDE. 2-NEEDLE

132-08707 NEEDLE THREAD GUIDE BASE
123-86603 THREAD GUIDE. CHAIN LOOPER -

SM-4040856-SP

SCREW

55-4110515-SP

SCREW 11/64-40 L=5

131-11208 NEEDLE THREAD TAKE-UP LEVER
131-11307 TAKE-UP LEVER . 2-NEEDLE
123-72207 THREAQ TAKE-UP LEVER
55-6080670-TP SCREWI/64-40 L=6
132-10208 NEEDLE THREAD BALANCE GUIDE
132-10301 TAKE-UP LEVER GUIDE. 2-NEEOLE .

4128708 iCHAINLOOP e e e e e e IR O -
.1 SM-4040855-5P LLiBOREM . LY
113208453 ... ONCE THROUCH OIL PIPE ASM. _ !

132-08508 ONCE THROUGH OIL COVER
CQ-2000000-00 OIL WICK
236-30007 TUBE
132-44009 ONCE THROUGH Ol PIPE BUSHING
132-08608 ; ONCE THROUGH OIL FELT
j13i-apeos ! e
1

_ | 131722108 ) BRANGH CRANK PIN B
|13 _FEED BRANCH CRANKPING _ .
125-22304 FEER BRANGH CRANK PIN
MDD 50052100 DOXS S #215
13172754 THRUST COLLAR ASM.
131-72705 THRUST COLLAR

S5-8660610-TF

SCREW1/4-40 L=6

58-8090530-TP

SCREW9/64-10L=50

01..SELECTIVE PARTS / 02.FOR MO-6916G / 03.FORMO-£904GMO-G916G / 04.FOR MO-6914G / 05..FOR MO-6904G / 06..FOR MO-6914G.MO-6916G /

£Q-2020000-00 olLwick 008
55-8080530-TF SCREWS/64-40 L= 5.0 1
CQ-2520000-00 QL WICK 004
400-14729 NEEDLE THREAD PRESSER SGREW e _ _ i
132-55005 WEEDLE CLAMP. 1-NEEDLE o 1
132-55104 NEEDLE GLAMP. 2-NEEDLE 1
13255203 CHAIN LOOPER NEEDLE CLAMP 1
$5-8080310-TP SGREW 1/8~44 | =28 1
MBG-50052100 DOXS S #21S 1
55-8080310-TP SCREW 1/8-44 L=2.8 2
132-08004 NEEOLE DRIVING LINK _ 1
13208103 TNEEDLE DRIVING LINK WASHER 2




MC-5900G
5. FEED MECHANISM COMPONENTS (1)
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note

MO-6500G

Parts No.

5. FEED MECHANISM COMPONENTS (1)

ESCRIPTION

i .- 131-18054 . FEED ECCENTRIG BODY ASM. 1
2 131-20508 i PIN COLLAR 1
3 131-20805 | WASHER o 1
4 55-6121220-TP | SCREW 3/16-28 L=11.5 _ 1
5 o1 [132-17807 { SLIDE BLOCK A: L
| 6_ 121-19210 FORKED GRANK _
? SM-6061402-TP SCREW MG L=14 .
8 TA-1030402-RO__
L TA-2050416-R0
__1o, 18172556 FEED SHAFY IST COLLAR £
L 131-72507 FEED SHAFT THRUST COLLAR
12 1 §5-8110410-TP e A SCREW 11/84-40
13 131-22502 RATGHET PAWL SPRING
14 131-19300 R RATCHET GEAR SPRING _
. 15 55-6080320-5P ~ | SOREW1/B-441= 25 o
16 - 131-18708 .. TEED GRANKROD
17_ 55-7110910-TP SCREW 11/64-40 L= 85

T Tazi-tssod

R

121-16802

121-16901

121-17008

NEEDLE BEARING.E

13119409 FEED SHAFT METAL . FRONT
122-8i802 FEED ROCKER SHAFT BUSHING. REA
13118607 FEED SHAFT

132-16809 PUSH BUTTON SHAFT
SM-4041455-8N SCREW M4 L=14

132-16601

PUSH BUTTON SPRING

132-16700

PUSH BUTTON SHAFT WASHER

132-44108

RUBBER RING

13217908

SLIDE BLOCK B

131-19706

MAIN FEED ARM PIN

13i-10805_

JNUT3M682

131-19853 MAIN FEED ARM ASM. 1
131-19904 MAIN FEED ARM )
5M-6051202-TP SCREW M5X0.8 L=12 &)
13122007 CRANK PIN A 1
131-22108 CRANK PIN B 1
$31-22205 GRANK PIN C 1
131-22304 CRANK PIN D 1
1

NASHERB
MAIN FEED LINK

D1..SELECTIVE PARTS(FOR NO.1.0RDER FOR SET ONLY CAN BE AGCEPTED) /




6. FEED MECHANISM COMPONENTS (2)

MO-6800G
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6. FEED MECHANISM COMPONENTS (2)

0 ate Pa o N -, - 0 )
b L 132-15157 © . . FEED ROCKER ASM. : o A : - i .
H 132-15108 | MAIN FEED BAR )]

132-15207 | DIFFERENTIAL FEED BAR ) )
122-15308 | RUBBER CASE 1
132-15405 " RUBBER CASE GASKET

v N

13213504 —._.. .| FEED BAR SUPPORT  RIGHT __ — -
[132-1s603 FEED BAR SUPPORT , LEFT .
| S5-6090620-TP ]

I
|

,.-.|.n —

1

T s Fea
{

-4 2
132-17104 i
UL T U L) o2 . 1.
de T Tiyspaetes A
20 55-1060610-SP - 2
2i 132-16205 A
22 SM-§040800-5P SCREW M4 1= 2
23 132-16304 OIL SHIECD PLATE 1
24 131-22809 DIFFERENTIAL FEED GRADUATION 1
25 SM-4051255-5P SGREW,MS L=12. 2
26 131-21405 | ADJUSTING STOPPER 2
27 55-4090515-5P | SCREW 5/64-40 L=5 2
28 WP—0371016-SD ¢ WASHER 3.7X8X1 2
29 131-20902 : SUPPORT SHAFT 1
30 131-21058 HAUST COLLAR ASM. 1
3 131-21009 " HRUST COLLAR n
a2 55-8660330-5P SCREW!/4-40L- 30 [4)]
33 131-20803 SLIDE BLOCK 1
34 131-70204 RUBBER RING
35 SM-4040855-5P SCREW
36 132-17708 DIFFERENTIAL FEED BLOGK
a? RE—0300000-K0 E-RING 3
38 132-13012 ADJUSTING SCREW
L 131-23302 —_— CIFFERENTIAL FEED SCREW SPRING
a0 | jim-graos o (ADJUSTINGLINK s
LI .1 RE-0S000G0-KO UNG O - _
[ T i b Y1 B . UPPORT SHAFY COLLAR ASM. e e
43 — [131-z1207 . .SUPPORT SHAFT GOLLAR B e
55-8110410-TP. SCREW 11/64-40 L= 3.5
131-21800 DIFFERENTIAL FEED ROCKER
55-6661110-SP SGREW1/4-40 L=11 ;1
132-17351 ROCKER SHAFT ASM. [
_jlas-rosol _ RUBBER RING - L
o
is-gs304 . }
198-26401 ... S . ()
S5-6080410-SP SCREW1/8-44 124 N @
132-18003 DIFFERENTIAL FEED ARM (1)
SM-B051202-TP SCREW M5X0.8 L=12 . (]
132-18102 SLIDE BLOCK 1
132-17401_ . DIFFERENTIAL FEED HINGE SGREW _ . 1
132-17500 DIFFERENTIAL FEED LOGK NUT 1
5D-0720271-SP __THINGE SCRE 12 H=27 1
§M-4041055-5P SCREW M4 L=10 4
WP-0460556-50 WASHER4.6X7.5%X05 o 1
WP-0480856-5P  WASHER 4.8X8.4X0.8 4
WP-0621016-5D WASHER 6.2X13X1 . 1
117-01604 MAIN FEED DOG 1
120-13308 : MAIN FEED DOG 1
123-82503 | MAIN FEED DOG 1]
117-00507 | DIFFERENTIAL FEED DOG 1
120-13405 : 5UB FEED DOG 1
115-28403 | DIFFERENTIAL FEED DOG 1
115-28502 . AUXILLARY FEED DOG 1
116-51809 AUXILIARY FEED DOG 1
55-4080620-TP SGREW 1/8-44 L=6 i
55-9111010-5P SCREW 11/64-40 1 =8.5 1
55-9111050-5P SCREW 11/64-40 1295 1
131-21108 WASHER 1
TA-DR00S04-RO i PLUG D=8 L=4.5 1
132-00502 | FEED MECHANISM COVER PRESSER 1
55-6080340-5P | SCREW 1/8-44 L=2.9 P

01..FOR MO-6914G / 02..FOR MO-6916G / 03.FOR MO-6904G / 04..FOR MO-6504G.MO~8914G /



7. UPPER & LOWER LOOPER COMPONENTS

MO-6900G
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MO-6800G
7. UPPER & LOWER LOOPER COMPONENTS

Parts No

DESCRIPTION

L Oty

1 S5-6080440-TP . 2
L2 132-22609 [LOOPER SHAFT FRONT BUSHING 2
L3 137-22708 " LOOPER SHAFT REAR BUSHING . 2
[ 123-84202 LOWER LOOPER L1
| & 118-80001 TRAVELING NEEDLE GUARD e _ L1
.8 $5-9151210-TP 15/64-28 =118 -
9 02 | 123-83600
8 132-21304
— o1 !123-83501
A0 Jawzeen
A 400-11234 S 1.
2 123-40501 __ 7 TwReAD GuipE. LePE 1
K §5-4080615-SP SCREW 9/84-40 1= 1
L. SS—60S0E30-TP__ ‘SCREW/64-40 a4
15 | SS-B0ROGIC-TR. SCREW 8/64-40 1.
6 | 131-70600 RUBBER RING e 1
17 SM-6061200-SP SCREWMSL=12 __

'SPRING PIN 3X6
LOWER L OOPER SUPPORT_ARM ASM.

20 [131-32501 LOWER LOOPER SUPPORT ARM - )]
i 131-29308 WASHER )
22 $5-9151210-TP SCREW 15/64-28 L=11.8 (1)
S 131-32600 COLLAR 1
T 123-75952 OIL SHIELD ASM. 1
25 12340800 UPPER LOOPER THREAD GUIDE 1
26 55-7000850-SP SCREW 8/64-40 L=8 1
27 123-40709 LOWER LOOPER THREAD TAKE-UP !
28 $5-6080410-5P SCREW1/8-44 L=4 1
29 132-22401 LODPER THREAD TAKE-UP COVER 1
30 SM-4040655-SP SCREW M4 L=6 - 2
31 123-40303 | THREAD GUIDE RIGHT 1
32 55-3080610-SP | SCREW 9/64-40 L=6 3
33 123-40402 * THREAD TAKE-UP.RIGHT i
34 $5-7110840-5P | SCREW 11/64-40 L=78 L1
35 123-75705 | LOQPER THREAD TAKE-UP. LEFT Lt
36 S5-T110840-SP | SCREW 11/84-40 L=78 P
37 03 | B1422-804-A00 " PIN (A) _ 1
38 03 | B1422-804-B00 S PIN (B) c 1
39 03 | B1422-804-C00 | PIN{C) 1

“155-8090410-TP

44 S5-6090620-TF

45 115-45100 ! GAUGE

46 131-31800 - GAUGE FIING PIN

47 04 131-72851 . THRUST COLLAR ASM.
a8 13172804 "THRUSTCOLLAR

T | UPPER LOOPER GUIDE GOY
53 CQ-2020000-00 " oI wiok
54 S5-T0B0810-5P SCREW 3/32-56 1= 55
55 400-10804 OIL, SEAL RING L
56 B7530-704-009 UPPER LOQPER SHAFT RUBBER RING 1
] 05 |131-72853 THRUST COLLAR ASM. !
58 131-72804 THRUST COLLAR 1)
i) $S-8G60EI0_TP SOREWI/4-40 L8 . R o)
[ 03 |132-21a03 UPPER LOOPER SHAFT A__ ' 1]
61 03| 1a2-21502 UPPERLOOPERSHATTB . 1
62 63 | 132-21601 UPPER LOOPER SHAFT G i
83 03| 13221700 UPPER LOOPER SHAFT A 1
B4 03 | 132-21800 UPPER LOOPER SHAFT B R
85 03 | 132-21908 UPPER LODPER SHAFTG__ T

01..FOR MO-6304GMO-6916G / 02.FOR MO-6814G / 03..SELECTIVE PARTS / 04.FOR MO-6304G.MO-6914G / 05.FOR MO-6916G /
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8. CHAIN LOOPER COMPONENTS (FOR MO-6816G)




MO-6800G

o BLBICH

Paris No.

8. CHAIN LOOPER COMPONENTS (FOR MO-6916G)

DESCRIPTION

) . 123-42309 BRACKET
? SM-6051202-TP " SCREW MBX08 L=12 __
3 131-26908 CHAIN LOOPER SHAFT
4 131-26008 FRONT-AND-REAR ARM
5 12384400 GHAIN LOOPER . L
6 TTiAie-eestd | GHAIN LODPERDRIVING ARM___
7 131-20009 WASHER
o | ] SS-9151210-TP__ _|SCREW 15/64-28L=118
131-2635¢ _ SLIDE BLOCK PIN AS!
 131-26206 "I GHAIN LQOPER SLI

400-10805

Su

12514904
SM_B05§202-TP

132-20000

131-28103

"L BUSHING

 BUSHING REAR

131-26701

13126800

131-27204

131-27303

131-27402

131-27501

B2119-818-A00

B2119-315-B0C

B2119-816-C00

B2113-816-000

B2119-816-E0C

: BEARING E

P5-0200062-KH

SPRING PIN 2X6

SD-0720803-TH

STEP-SGREW D=1.24 H=8

132-20102

| DRIVING BALL ARM BRACKET

SM-B050802-TP

| SCREW M5 L=6

SM-8050402-TP

| SCREW

55-8110422-TP

| SCREW11/64-40 L=4

85-6110110-TP

| SCREW 11/64-401.= 6.5

§S-T110720-TP

01..SELECTIVE PARTS /

| SCREW 11/64-40 1=7




9. PRESSER FOOT COMPONENTS (1)

MO-6900G

oILEKK]




T T
9. PRESSER FOOT COMPONENTS (1)

No note Parts No. 1 DESCRIPTION

131-15001 - PRESSERFOOTSHAFT .~ " .. .. R e SO S B
131-15100 { PRESSER FOOT SHAFT BUSHING ___ L1
131-15258 | THRUST ARM ASM. _ § 1
131-15209 B i THRUST ARM

5$5-8110710-TP
55-9151210-TP _ _

| SCREW 11/64-40 L-

oo | wlon|en| o fes|roio

. 131-15801 _ RMC
aineer ER FOOT ARM HINGE SHAFT
13115783 EVERBASE ASM

PRESSER LIFTING LEVER BASE
PRESSER LIETING LEVER

RESSER ARM STOPPER _

'PRESSER FODT LIFTING SPRING

 SCREW!1/84-40 L=5

13115803

131-16207

311700 PRESSERLIFTING LEVERSCREW ...
131-16306 o i PRESSER LIFTING LEVER SPRING
131-16500 . | PRESSER LIFTING LEVER 1
131-16405 " PRESSER LIFTING HOOK i
131-16504 | LIFTING LEVER ARM SPRING 1
131-16603 | PRESSER LIFTING LEVER SPRING 1
NM-6060003-5C : NUT M8 1
NS-61§0420-5P NUT 11/64-40 -
SM-G081200-SP SCREW M6 L=12 L3
SS-T110840-5P SCREW 11/64-40 L=18 L2
SS-7111410-TP SCREW 11/64-40 L=14 C1
SM-8050412-TP SCREW MS L=4 L | 1
400-34897 PRESSER ADJUSTING SCREW P
121-14468 PRESSER BAR ASM. _ C
122-88700 RRESSER REGULATOR SCREW WASHER 1
131-17106 PRESSER REGULATOR NUT 1
132-12708 PRESSER BAR COVER 1
131-70402 RUBBER RING 2
131-70402 RUBBER RING 1
SM-8040402-TP SCREW Ma4X0.7 L=4 1]
132-13301_ ___ | PRESSER BAR BUSHING o . A
58-6121020°3P  SCREW 3/16-28. . - e e 1
_ ADJUSTING BASE | . P 1
s _ AR SCREW - R, . .
132-12915 . ADJUSTING BLOCK B [ N
131-23302 . ADJUSTING SPRING o St
$5-7150740-SP SCREW15/64-28 L=7 2
WP—-0460556-5D WASHERA.6X7.5%0.5 1
RE-0300000-K0 E-RING 3 c1
i

S5-7161040-SP | SCREW1/4-241= 95



MO-6900G
10. PRESSER FOOT COMPONENTS (2)




wBLERCE
10. PRESSER FOOT COMPONENTS (2}

DESCRIPTION

b1 .03 122-53829 e PURESSER FOOT ARM . - - i "

3 131-16702 THREAD TRIMMER ) P
3 S5-7060510-5P SCREW 3/32-56 L-4.8

4 01 |123-81752 PRESSER FOOT COMPL.
5 116-51304 PRESSER FOOT HINGE .

5 5S-GUa0EI0-TR T SCREWS/64-20.4=5

K " 55-7080520-5P SCREW 1/8-44 L=49
3 B1508-804-000__ SPRING

11700408
1 $5-6060340-5P

PRESSER FOOT
FINGER GUARD _

11522802
123-81158
4 116-51304

| §576090670-TF
S$5-6060210-5P

ScREWa/IZSEL=1_
REAR PRESSERFOOT _ |

| PRESSERFOOT
SCREW 1/8-44 L=49
21 B1508-804-000 SPRING
T 117-00101 STITCH_TONGUE
23 55-6060440-TP SCREW 3/32-56 L=3.5
] B1510-814-000 GURL GUARD i
.25 04_ | S5-7080520-5P | SCREW 1/8-44 L=4.9 f
26 03 | 123-81257 | PRESSER FOOT_ASM. ]
27 121-57319 : PRESSER FOOT HINGE ARM L)
28 123-81208 ! FRONT PRESSER (FOR 16 [
2 123-81307 : REAR PRESSER (FOR 16) L)
30 121-68407 PRESSER FOOT HINGE )
3 12168506 . PRESSER FOOT ARM SPRING )]
32 123-81406 CLOTH PRESSER i A1y ]
a3 119-30708 PRESSER FOOT HINGE PIN (I
34 B1514-816-000 SCREW L m
a5 S5~6050670-TP SCREWS/64-40 L6 (1)
16 SS-6060340-5P SCREW3/32-56 L= 2.5 (1)
37 03 121-68403 { FINGER GUARD 1
38 04 [121-14120 PURESSER FOOT ARM 1
39 04 |121-60800 : STOPPER L . i
40 04 | WP-0320500-SD ) M3 WASHER R 1

B1..FOR MO-69D4G / 02..FOR MO-69%4G / 03.FORMO-6916G / C4.FOR MO-5904G.MO-6914G /



MO-6900G
11. THREAD TENSION COMPONENTS




MO-6900G
11. THREAD TENSION COMPONENTS

wALBKE

DESCRIPTION

132-25008
131-37558
131-38359
131-38656
131-40355
131-38508

- GENTERTHREADGUIDE __ .
{ THREAD TENSION SPRING COMPL.
T THREAD_TENSION SPRING GOMPL.
THREAD TENSION SPRING GOMPL_
THREAD TENSION SPRING COMPL.
; THREAD TENSION SPRING, YELLOW

131-37807

THREAD TENSION SPRING, RED

| 131-388035

THREAD TENSION SPRING. BLUE

131-40207

13137708 _

131-38409

131-38706

131-40108

131-38904__

M3i-3re0s
13137906

Tat-geioz__

THREAD TENSION BAR

., THREAD TENSION SPRING FELT

THREAD TENSION DISK__
.1 THREAD TENSION RUBBER WA;
NUT 11/64-40

(ON KNOB_ PURPLE

TTHREAD TENSION DISK PRESSER

S5-8110410-TP

SCREW 11/64-40 L= 35

PS-0200052-KH

SPRING PiN 2.3X5

$S-7110710-8L

SCREW 11/64-40 .=7.0

S5-41106i5-SP

SCREW 11/64-40 L=6

12283602

THREAD GUIDE BASE

122-83701

THREAD GUIDE A

— s (P T | =

122-83800

» THREAD GUIDE B

172-8380%

| THREAD GUIDE HOOK

122-84006

| THREAD GUIDE

131-28707

: THREAD GUIDE BASE SPRING

131-29259

| MOUNTING BRACKET ASM.

123-4755%

TLOWER THREAD GAM GOMPL

B2202-816-000

SHAFT

13129101

. LOWER THREAD CONDUIT GUIDE

132-25107

: TESION DISK THREAC GUIDE

e [ | e | T St o =

SD-0800341-TP HINGE SCREW D=6.0 H=3.4
WZ-0640312-K0 WAVED WASHER .
SM—-4050855-5P SCREW M5 1=8

$5-4050415-5P

SCREW 9/64-801=4

‘[ $5-4110515-5P

| 5-4000415-82 .

5540904855k
55-4090415-SP

SOREW 9/84-40 L=4
| SCREW 11/64-40

S§5-5150510-5P

"SCREW15/64-28 L=5

i
|
i

132-25107

: TESION DISK THREAD GUIDE

[ T B N e

13139555

THREAG TENSION POST CONPL.

13138201

THREAD TENSION DISK

01..FOR MO-6804G.MO-6816G(1 PC. IS USED.)/FOR MO

131240009 __

THREAD TENSION POST___

1 131-39704

13139605
131-30900
303

220-21407

PC. 1S USED.)/FOR MO-6916G(2 PC. ARE USED) /

" THREAD TENSION SPRING

TESION DISK THREAD GUIDE

" THREAD TENSION SPRIN

TROTATION STOPPER

5914G{2 PC. ARE USED) / 02.FORMO-8904G / 03.FOR MO-6914G.MO-6916G / 04.FOR MC-6916G / 05..FOR MO—6304GU1



12. LOWER KNIFE COMPONENTS

MO-6900G

oALRKN -




wBLBECE 00
12. LOWER KNIFE COMPONENTS

Parts No. 1 DESCRIPTION
v 01 .. RA300-JEF-LO0 L THROATPLATE : . S
2 07 | R4306-J6H-J00 THROAT PLATE B
T3 03 | R4612-J6H-LOD THROAT PLATE — .
4 55-2116910-5L SCREW 11/64-40 L=8 o
[ 5 118-48603 THROAT PLATE BASE G -

$S5-6110610-TP

123-78303
| SM-4051085-5F°_

[Ss-7110840-5P__
7

SCREW11/66-40 1=6.

THROAT PLATE BASE B I{EI'N&,;’.‘-

veyrsss_

vegeaea _ PLUG .
| 55-7 110720-5P SCREW{1/64-40 L=7
11848507 SPRING T
(12132618 LOWER KNIFE BRACK

i
121-32700 LOWER KNIFE SLIOE STUD
21 S5-9111010-SP SCREW 11/64-40 L=9.5
22 123-77602 LOWER KNIFE PRESSER
23 123-78204 LEVER SHAFT
24 04 |123-77701 | ROTATING STOPPER
[ 25 55-7080710-SP " SCREW 9/64-40 L= 68
" 28 03 [123-77800 LOWER KNIFE SLIDE SHAFT
T 27 03 | 123-77909 ROTATING STOPPER
ijza 118-46805 HOLDER PIN
i 121-03107 | RUBBER PLUG
130 55-7151120-SP : SCREW15/64-28 L=11
3 121-07850 LEVER ASM.
a2 123-78006 SPRING
a3 121-33708 HOLDER PIN
34 121-33201 SPRING STOPPER
35 05 123-78105 : THROAT PLATE BASE A
36 121-33708 HOLDER PIN
37 118-04606 : RUBBER PLUG ~
a8 04 |120-15509 NEEDLE GUARD
39 03 __|120-15301
40 (3" Via0-isa00 L
o4 103 1123-84500 - .
42 | 03 SS7080510-5P ___:SCREW5/84-40L - -
""43 | oz |ss-7080510-8P__ SCREW 3/32-56 L =48 o
44 $5-T0490610-5F | SOREWS/64-40 L=6
45 115-66502 LOWER KNIFE
48 131-02702 THROAT PLATE COVER
41 $5-6151440-5P SCREW15/64-28 L=14
48 131-51105 NEEDLE HOLDER SUPPORT

01..FOR MO-6904G / 02.FORMO-6914G / 03.FOR MO-6916G / 04..FOR MO-6904GMO-6914G / D5 . FCR MO-6914G.MO~6916G /



MO-6900G
13. UPPER KNIFE COMPONENTS




MO-6800G
13. UPPER KNIFE COMPONENTS

Parts No.

. FEED FORKED ARM ASM. "

DESCRIPTION

1 -133-41558 -
? 131-47508 FEED FORKED ARM (1
3 SM-6061402-TP SCREW MG L=14 N 43]
C 4 13151303 KNIFE DRIVING ARM SHAFT 1
5 131-50909 BUSHING. FRONT
6 131-51008 BUSHING.REAR . .. . " e
B 01 [131-47400 PLAIN KNIFE SUPPORT A
8 _|_01_ 1SSEILINAG-SP .
; ;
1o ]
L 1215 — UPPER KNIFE GUIDE St
12 115-86808 OIL SEAL

1 131-22007 CRANK PIN A 1
 CRANK PIN B A
GRANK PIN G L
CRANK PIND A
PLAINKNFE L
KNIFE A
_‘”AV =4 ,1 .
| WASHER3.7X5%0.3 ) 1
21 CS-111101H-5H  THRUST COLLAR ASM. . 1
22 C5-1111019-5H THRUST COLLARD=11.11W=10 (1)
23 55-8660330-5P SCREW1/4-40L= 3.0 @
24 55~7110840-SP SCREW 11/64-40 L=7.8 1
25 08 | 115-98000 UPPER KNIFE SUPPORT t
| 26 08 | 55-9111610-SP SCREW 11/64-40 L=16 1
27 D9 | 115-65405 UPPER KNIFE SUPPORT 1
28 10 111565900 UPPER KNIFE -
|29 11 B4111-804-00E ¢ UPPER KNIFE 1
130 09§ 55-9112420-TP SCREW 11/64-40 L=24 o L
T 07 ! 115-B5504 UPPER KNIFE PRESSER PLATE 1
[Tz 07 | 115-85702 WASHER 1
33 10§ 115-65603 UPPES KNIFE COVER 1
34 11 118-48405 UPPER KNIFE COVER 1]
a5 07 | S5-4060310-5P SCREW 3/32-56 L=2.5 1
36 07 | $5-4060310-SP SCREW 3/32-56 L=2.5 [ |
37 09 | 85-7092110-TP SCREW 9/64—40 L=21 [
38 09 | NS-6080310-5P NUTY/64-40 [

01._FOR MO-6904G MO-6914G{EXCEPT JE) / 02.FOR MO-6916G(EXCEPT JE) / 03.BELECTIVE PARTS / 04 FOR MO-6914G(EXCEPT JE) / 05.FOR MO-6904G.MO-6916G(EXCEPT JE)

/ 06.EXCEPT.JE / 01L.FORJE / 08.FOR MO-6904G.MO-6914G{FOR JE

) / 09._FOR MO-6916G(FOR JE) / 10_FOR MO-6804G MO~6

0§6G(FOR JE) / 11..FOR MC-6914G(FOR JE) /



14, NEEDLE COOLING MECHANISM COMPONENTS

MO-6900G

oJLIK]




Parts No.
131-63456

wBLERCE o
i4. NEEDLE COOQLING MECHANISM COMPONENTS

“SILICON TANK ASM.

DESCRIPTION

13163803

: NEEDLE THREAD FELY

131-63902

: NEEOLE THREAD FELT PRESSER

TA-0950806-R0

RUBBER PLUG

SM-4040855-5P

. SCREW

13162557

- NEEDLE GOOLER UNIT ASM. (OVER)

131-62965

NEEOLE COOLER UNIT GOMPL.

131-62573

1-62805

| 131-63001
55-4091015-5P

_  NEEDLE CODLER UNIT ASM, (OVER)

WP-0371026-5D

SS-7110840-5P ___

[131-63159

A
NEEDLE COOLER COMPL(NTER)

NEEDLE GOOLER SUPPORT

55-7090610-SP SCREW9/64-40 L=6
131-62904 TANK

131-63001 TANK COVER
$5-4081015-5P SCREW 9/64-40 1 =10
WP-0371026-5D WASHER 3.7X7X1

01..FOR MO-6904G.M0O-6914G / 02 FOR MO-6918G /



15. LUBRICATION MECHANISM COMPONENTS

MO-6800G
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wALERCE
15, LUBRICATION MECHANISM COMPONENTS

Parts No. DESCRIPTION
1 40019800 i _WORM . N S ) : : i
2 400-18044 TOIL PUMP ASM R
3 _{123-15908 L OIL PUMP__ -
4 133-43009 WORM WHEEL
5 SM-8050412-TP | SCREW M5 L=4_
6 113-18109 . GEAR PUMP SHAFT LARGE
. _PINION GEAR
8 : Ol PLMP PINION __

e | ] sM-6061802-TP “SGREW MB =18 s s
22 WP—0851056-5D WASHER 6.5%11X1 . 2
23 132-28655 " LUBRICATION MECHANISM PIPE ASM 1]
24 BP-3000C01-0R | VINYL PIPE 0.03
25 131-42560 : CARTRIDGE FILTER |
26 SQ-1150454-5D | CONNECTING SCREW
27 13143805 | EXHAUST PORT SUPPORT 1
28 SM-4050855-SP SCREW 1
- 131-43300 Oll. GAUGE 1
D 13144001 OlL GAUGE GASKET ]
Tl S0-1110461-MZ GONNEGTING SCREW 1
] NS—6110310-5P NUT 11/64-40 1
a3 13142955 FILTER GUIDE ASM. 1
131-70808 RUBBER RING 1
SM-4051601-5C SCREW M5X0.8 L=16 1
$Q-1110451-MZ CONNECTING SCREW 2
5Q-1150451-MZ GONNECTING SCREW 1
131-42608 Qll. TUBE HOLDER a
131-44100 OLINGPIN L 1
L I ) o 1
4 TA-0400 0 B t
SM_B0S0S0ZTR - - 1
131-43417 e N 1
131-43508 1
132-30107 on. PLUG !
55-6121020-SP SCREW 3/16-28 1= 9.5 L1
132-30008 QILFELT PRESSER 1
1
i

132008

1031

T lsa04s1-ME T GONNEGTING SCREW . . S
23630007 TUBE . 017 |
132-28804 OIL FELT GUIDE o 1
31018005 SCREW 7|
13220108 OLFELTB _ 1
137-29408 OIL FELT A _ 1
13228903 ON. FELT PRESSER _ . 2
310-18005 SCREW ] 1
137-20000 FELT PRESSER SPACER o 1
BP-3000001—0R VINYL PIPE _ ] 029 ]
S-0000451-MZ CONNECTING SCREW N 1
S0-1150441-80 CONNEGTING SCREW 1
SM-4060801-SE SCREW 1
$5-8110520-TP ISCREW 11/64-40 L= 4.5 1



MO-6900G
16. SEMI-SUNKEN TYPE TABLE COMPONENTS

16




oALAKKE

MO-8900G
16. SEMI-SUNKEN TYPE TABLE COMPONENTS

note Parts No. : DESCRIPTION
1 131-61005 ‘ CASE SPONGE . - o
2 131-60908 " COOLING FAN GASE
3 131-61153 FRAME SUPPORT PLATE ASM.
4 01 1123-41954 GLOTH WASTE CHUTE ASM.
5 123-41905 " CLOTH WASTE CHUTE(SEMIZSUNKEN)
8 123-41806 . i UTE
7 0z ]131-55750
L2 . 131-55601 | CLOTH
] _|CLOTH
10

NS-G030310-8F

| SCREWS/64-40 L=

6

NUTS/64-40

D1 EXGEPT JE / 02.FORJE /

131-55408 DUST-PROOF RUBBER }
_ {131-06500  DUST-PROOF RUBBER SPACER
131-55007 .
123-41806 _
B8-5110710-SP 2
|5 600-5C .3
jui-ssies L DRAWER 1.
111-65207 DRAWER SUPPORT, ) o o z |
119-59400 TABLE {SEMI-SUNKEN) e 1
DB204-555-D00 DRAWER STOPPER 1
NS-5240630-SE NUT 3/8-18 4.
SK-2351600-5C WOOD SCREW D=3.5 L=16 3
SK-3311500-SC WOOD SCREW D=3.1 L=15 [
SK-3513200-5C WOOD SCREW D=5.1 L=32 4
S5-4090630-TF SCREWO/B4-40 L=6 5
WP-1002036-SE | WASHER 10X21X2 ]
WS-1002560-KR | SPRING WASHERTOX18X25 4




MO-6800G
17. FULLY-SUNKEN TYPE TABLE COMPONENTS




wBLERCE
17. FULLY-SUNKEN TYPE TABLE COMPONENTS

No

note Parts No.

R 131-61005 N - CASE SPONGE ..
_ 131-80908 COOLING FAN GASE
i 02 | §5-5110710-5P | SCREWH1/64-40 .27
4 07 | 5Kk-2351600-SC | WOOD SCREW D=35 L=1
M |131-55858

Voo |M318e208
131-56302
136-55908
| 131-56008
13{-561¢4

| ST-6030821-0A_
| sT-s030821-0A

WP-0270316-5D
119-59558
131-55403

L " 13165700 i CLOTHWASTE CHUTE UPPER
22 13155502 CHUTE SUPPORT
23 55-5090610-5P SCREWS/64-40 L=6
24 NS-6090310-5P NUT9/54-40
25 02 | 123-41806 GLOTH WASTE CHUTE
26 131-61153 FRAME SUPPCRT PLATE ASM,
27 131-55304 FRAME HOLDING PLATE COUPLING
78 SM-0082513-GF SCREW M8 L=25
29 NM-5080600-SM INUT M8
30 WP-0850002-5C  TwaASHERB.5XI8X16 .
i 5K-3513200-5C | WOOD SCREW D=5.1 L=32 _
ER 111-55108 | DRAWER
{33 111-55207 | DRAWER SUPPORT
T D8204-555-D00 : DRAWER STOPPER
S SK-3311500-5C [ WOOD SCREW D=3.1 L=15
kT WS—1002560-KR T SPRING WASHER10X18X2.5
L3 55-6090630-TP | SCREW9/64-401.76
T3 01 | 55-5110710-5P | SCREW11/64-40 L=7
39 WP—1002036-5E _ [ WASHER 10X21XZ_ B o e
Ta | Ms-5240600-SE INUT 3/8-18

01..EXCEPT JE / 02.FORJE /



18. STAND COMPONENTS (Z-T)

MO--6900G
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wBLEECE o
18. STAND COMPONENTS (2-T)
0 pte Pa 0 D R | F 9 U
11960855 .- T STAND JUNCTION o 1
111-57567 ' T LEG JUNGTION . o ()
GPF-C6060000 | PEDAL . e ) _a)
GPF-0B070060 [PEDALMAT . R m

GPF-06080000 _

131-59001_

[:8113-555-B00

NM-6080001-SE

B8ISI 71900

XAGONAL BOLT M8 L-12
iDBUIB-ESBOC .
88153-171-000 - 1
NM-6080001-SE NUT M8 e . e €]
S1-9082091-SE WASHER HEXAGONAL BOLT 2
WP-0871602-SE | WASHERB.7X18X1.8 R .
SL-9061291-SE WASHER HEXAGONAL BOLT M6 L=12 @)
B7114-012-0A0 - MOTOR GCONNECTING ROD ASM. 1
111-51085 : Z LEG JUNCTION (B) 1
B8151-771-0A0 | PEDAL ASM. 1
SM-3082023-SE | SCREW M8 L=20 @ i
W5-08681410-KR | SPRING WASHERS.BX15X1.4 @
WP-0871602-SE  WASHERS.7X18%1.6 . 4
111-51908 PEDAL SHAFT BRACKET @
NM-6080721-SE | NUT M8 @
D8113-555-600 PEDAL_BUSHING _ @)
SM-9051203-SE : SCREW M8 L=12 [¢d]
WS-0621210-KR | SPRING WASHERG.2X11.4X1.2 @
WP-0671016-SE “WASHERB.7X13X1 (2
112-46600 PEDAL ADJUSTING PLATE [0}
112-46501 PEDAL (1)
B8152-7711-000 - PEDALMAT _ [ R ot
B8153-771-000 PEDAL CONNEGTING ROD 8}




MO-6900G
19, THREAD STAND COMPONENTS (FOR MO-6904G,MO-6914G)




wBLERCE
19. THREAD STAND COMPONENTS (FOR MO-6004G.MC-6914G)

Parts No. 1 DESCRIPTION _
‘ . THREAD STANDINGDEVICEASM. . " . . ‘ e : e

' 131-67754
L 2 131-68851 . "THREAD STANDING ARM ASM, LONG o N @
L3 131-68505 T 7T TTHREADGUDEARMB e . L
4 131-65802 THREAD STANDING ARM .LONG § L@
5 229-30705 THREAD GUIDE ARM JOINT
6

131-68208

229-30309

AD STANDING ROD: LOWER

Tzggniee

SPOOLRETAINER

TSPOCL PIN

‘SM-4051405-SE_

NM-6050001-SE

SM-4041901-5C | SCREW M4X0.7 L=10
NM-6040002-SE L NUT M4x0.7
SM-4041201-SC | SCREW M4 L=12
SM-4042001-5C | SGREW M4 X 20
NM-6040002-S€ | NUT M4x0.7
WP-1612616-SE | WASHER 16X30%2.6
WS-1643202-KR * SPRING WASHER
NM-6160511~8E NUT M16X1.5
NM-B050001-SE : NUT M5
WS-0510002-KN | SPRING WASHER
SK-3382001-SE SCREW D=3.8 L=20 B
SM-4061201-SE : SCREW M6 L=12

NM-6060001-SE {NUT M6



MO-6900G
20. THREAD STAND COMPONENTS (FOR MO-6816G)




BLEKI

MO-6900G

20. THREAD STAND GOMPONENTS (FOR MO-6916G)

Parts No.

= DESCRIPTION
“ THREAD STANDING DEVICE ASM. s :

1. 01 - 131-87853 o R . )

2 02 |131-68752 [ THREAD STANDING DEVIGE ASM. 1

3 131-68505 { THREAD STANDING ARM SUPPORT B . (0
L4 131-68802 | THREAD STANDING ARM LONG e |
. 5 229-30703 i THREAD GUIDE ARM JOINT o . L 8
6 ___1229-31406 . ),

7  loeoaos0s
LB 228-31307 S

9 . |1a1-67903

_ | 13i-68000 _ [ THREAD GUIDE BASE.LOWER

Tz20-31109 __

[THREAD GUIDE ARMBASE _ _

: THREAD GUIDE ARI

228-30309

| £29731000

131-58980__

| SM-G0S1810-5C _

s
_iSPOOLREST  ___ __.__. B
ANDING ARM SUPPORT A _ _

Sh-4051405-S€

{ SCREW M5 1=14

NM-6050001-SE NUT M5
SM-4041001-8C " SCREW MiX0.7 L=10
NM-604D002-SE | NUT Max.7
SM-4041201-5C | SCREW M4 1=12
SM-4042001-8C SCREW M4 X 20
NM-5040002-SE NUT M4X0.7
WP-1612616-SE WASHER 16X30X2.6
WS-1643202-KR SPRING WASHER
NM-6160511-SE NUT MIBX1.5
NM-6050001-SE NUT M5
WS-0510002-KN SPRING WASHER
SK-3382001-SE SCREW D=38 L-20
SM-4061201-5E SCREW MG =12
NM-6060001-SE NUT M6
13168501 THREAD STANDING ARM A
J1at-geesl_ THREAD STANDING ARM ASM. LONG . . T A
01.FORJE / 02.EXCEPT JE /




MO-6900G
21. SPECIAL ORDER PARTS COMPONENTS




wILENCE 3T
21, SPECIAL ORDER PARTS COMPONENTS

No note Parts No. ; DESCRIPTION
Sq ] - §5-8080322-TP - - SCREW 1/8-44 [=3.2 IR
2 0z | $5-8080322-TP SCREW 1/8-44 1232

3 89117-804-000
4 B9135-123-0B0
E 06| 85-7002110-TP
06 | NS-6090310-5P
115-98000
_.| 11565800

[UPPER KNIFE

SCREW 11/64-401=24
SINTERED LOWERKNIFE ____
IwASHER

UPPER KNIFE GOVER_
i

"] 119-85803

SM-D061203-SE

55-4060310-5P SCREW 3/32-56 L=2.5 - _ 1
55-4060310-5P SCREW 3/32-56 L=2.5 1
118-48405 " UPPER KNIFE GOVER i
400-11755  SYNCHRONIZER TURN STOPPER ASM. 1
400-25204 | SYNCHRONIZER STOPPER ASM. 1
400-11758 SYNCHRONIZER BASE COLLAR L
400-11757 SYNCHRONIZER STOPPER BASE )]
400-22255 " SYNCHRONIZER STOPPER Q)
§5-5120810-5P | SCREW )
55-9154540-5P | SCREW 15/64-28 L=45 L)
40015756 : SYNCHRONIZER STOPPER )
{400-38778 . VBELT SLIDER T e e e L.

01..FOR MO-6504G / 02.FOR MO-6914G.MO-§918G / 03..FOR MO-6004G.MO-6914G / 04..FOR MO-6904G.MO-6316G / 05..FOR MG-5914G / 0B..FOR MO-6916G / 07..FOR FOR 5C-
380 /



MO-6900G
22. ACCESSORIES PARTS COMPONENTS




wBLERCE
22. AGCESSORIES PARTS GOMPONENTS

D ote Pa O L) RIP 8 (]
A 131-60858 ACCESSORIE BAG ASM. ' -~ e I : L 1
|2 131-60007 | RING SPANNER _ ()
i3 131-80205 | PIN SPANNER o ) ..
1 229-32800 ACCESSORIE BAG m_d
] 228-33105 SCREW DRIVERMIODLE
;B 12347308

7 131-60106 SPANNER (5%8)
LT - 131-60304 _{BSHAPED HOOK _
9 131-60403 CHAIN
1] | 122- TWEEZERS
13- { FUNNE
_i?2 % .. ._.}SCREWDRIVERLARGE
400-48535 | HEAD COVER
MDO-500521C4 NEEDLE DOXS § 4

IMML-DfBR00CA SUKI MAGHINE DIL_18 _
| CARTRIDGEFUTER

Tia-azsoo AT ,
 MDO-S0051804 NEEDLE DOXS5 § #185-4

01..FOR MO-G904G.MO-6916G / 02 .FOR MO-6914G /



MO-6900G
d 23. LIST FOR INFORMATION OF GHANGE

As to the place changed, refer to the corresponding Rev. No.

When previous parts({Obsoleted part)and new parts{Added partsj)are
net interchangeable with each other

In this case, even obsoleted parts{D }can he ordered with the
obsol eted part number,so select the parts with changed dates and
pl ace your orders.

TEEMI, B4Rev. No. ETEB(EL,

ganhBtALLEENRAY, BRSNERETY, THNTEIT.
28362704

No. 1363-- . .Rev. No.

*Ar Added partsii%s/ D Obsoleted partshiES E: Errat umilk

(" [Rev.|PageRef. Parts No. Rev. |[Page[Ref . Parts No. ™
* INo. | B [No. f £ * INo. B |No. & &
D| 03 2 281121-03305 A 04 2 28(131-01704
Al 04 4 44:400-37392
Al 04 4 45|1400-40065
Al 04 4 46| CM-6001001- 01
D| 03 36 13]1229-33303 Al 04 36 13(400-48535




wBLERCE 1
23. LIST FOR INFORMATION OF CHANGE

DESCRIPTION

1 . 131-60858 ACCESSORIE BAG ASM,
2 131-60007 RING SPANNER

3 131-60205 PIN SPANNER

4 229-32800 ACCESSORIE BAG

5 23933105 SCREW DRIVERMIDDLE

6 112347308 SCREW DRIVER (SMAL

7 131-60108 SPANNER (5X6}

131-60004

S SHAPED HOOK

1220-33006

1 400-48535

"| NEEDLE DOXS § #2154

CARTRIDGE FILTER

' MDO-50051804

TNEEDLE DOXG 5 #1854

01..FOR MO-6904GMO-8916G / 02, FORMO-8914G /




